97CURRENT F-150 BOX BOARD

DRILLING INTO BOOY AND FRAMF IS REQUIRED,

IN221
05/02/03

:
:
g

END CAP 1 LEFT & 1 RIGHT

QIY. DESCRIPTION

5/16" CUP NUT

5/16% 3/4" BOLT

5/16=18 HEX WASHER HEAD NuT
FLAT BRACKET, FL74

FLAT BRACKET, FL73 D&P

HORIZONTAL BRACKET, SUPPORT, 3171
14 X 3/4 TEX SCREW

Nu”“.o“

6" DRRL * 1

HEX SOCKET * 1/2° WRENCH * 5/16° NUT DRVER

Op
°f ®

FASTEN REAR STONE GUARD
TO BOARDS WiTH 3/8° SELF
TAPPING BOLT. BEND STONE

GUARD BY HAND AND KNEE
TO AT THE WHEEL WELL




